

# **TEST REPORT**

**14-0446IT**

Issued on November 09<sup>th</sup> 2014

CLIENT

**KATASKEVES DAPEDON LTD**

PRODUCT NAME

**SAFEPOL COLORED 10mm**

TYPE

**SHOCK ABSORBING SURFACE**

Test according to:

**UNI EN ISO 5470-1:1999 Rubber or plastic coated fabrics. Determination of abrasion resistance. Taber abrader.**

**MI 096 Compressive strenght**

*This report may not be used for commercial purposes unless it is reproduced in its entirety.*

The results are valid only for the submitted samples as described in this report.



# **TEST REPORT**

**14-0503IT**

Issued on November 07<sup>th</sup> 2014

CLIENT

**KATASKEVES DAPEDON LTD**

PRODUCT NAME

**SAFEPOL COLORED 55mm**

TYPE

**SHOCK ABSORBING SURFACE**

Test according to:

**UNI EN 1177:2008 Impact attenuating playground surfacing.  
Determination of critical fall height**

*Reproduction of this test report is only authorized in its entirety  
The results are solely considered valid for the specime subjected to testing*

Μ. Μερκούρη 76, Αγ. Δημήτριος, 173 42 ΑΘΗΝΑ Τηλ: 210 9961408, 2109948436, 2109948432 Fax: 21 0 9969850  
76 M. Merkouri 173 42 ATHENS, Tel.: +30 210 9961408, +30 210 9948436, +30 210 9948432, Fax :+ 30 2109969850, e-mail : ngs@ebetam.gr

## ΕΚΘΕΣΗ ΔΟΚΙΜΩΝ ΕΞΟΠΛΙΣΜΟΥ ΠΑΙΧΝΙΔΟΤΟΠΩΝ

Μέτρηση κρίσιμου ύψους πτώσης σε δάπεδα ασφαλείας παιχνιδότοπων

## TEST REPORT OF PLAYGROUND EQUIPMENT

Determination of critical fall height of impact attenuating playground surfacing

Πελάτης Customer	:	ΚΑΤΑΣΚΕΥΕΣ ΔΑΠΕΔΩΝ Ε.Π.Ε. Κοραμηλά 5, Θεσσαλονίκη
Αίτηση Application no.	:	26/2012-09-07
Προδιαγραφές ή Πρότυπα Specifications or standards	:	ΕΛΟΤ EN 1177 (2008), ΕΛΟΤ EN 1176-1 (2008)
Ημερομηνία Παραλαβής Δείγματος Time of receipt of samples	:	2012-06-08
Δοκιμασθέντα δείγματα Samples tested	:	Δάπεδο παιχνιδότοπων Playground impact attenuating surfacing
Ημερομηνία δοκιμής Test date:	:	2012-09-19

Μ. Μερκούρη 76, Αγ. Δημήτριος, 173 42 ΑΘΗΝΑ Τηλ: 210 9961408, 2109948436, 2109948432 Fax: 21 0 9969850  
76 M. Merkouri 173 42 ATHENS, Tel. : +30 210 9961408, +30 210 9948436, +30 210 9948432, Fax :+ 30 2109969850, e-mail : ngs@cbetam.gr

## ΕΚΘΕΣΗ ΔΟΚΙΜΩΝ ΕΞΟΠΛΙΣΜΟΥ ΠΑΙΧΝΙΔΟΤΟΠΩΝ

Μέτρηση κρίσιμου ύψους πτώσης σε δάπεδα ασφαλείας παιχνιδότοπων

## TEST REPORT OF PLAYGROUND EQUIPMENT

Determination of critical fall height of impact attenuating playground surfacing

<b>Πελάτης Customer</b>	:	<b>ΚΑΤΑΣΚΕΥΕΣ ΔΑΠΕΔΩΝ Ε.Π.Ε. Κοραμηλά 5, Θεσσαλονίκη</b>
<b>Αίτηση Application no.</b>	:	<b>26/2012-09-07</b>
<b>Προδιαγραφές ή Πρότυπα Specifications or standards</b>	:	<b>ΕΛΟΤ EN 1177 (2008), ΕΛΟΤ EN 1176-1 (2008)</b>
<b>Ημερομηνία Παραλαβής Δείγματος Time of receipt of samples</b>	:	<b>2012-06-08</b>
<b>Δοκιμασθέντα δείγματα Samples tested</b>	:	<b>Δάπεδο παιχνιδότοπων Playground impact attenuating surfacing</b>
<b>Ημερομηνία δοκιμής Test date:</b>	:	<b>2012-09-20</b>